

TESTING REPORT

SOFTLINE | LABORATORY

Report n° :

| INTER | | | | | | | |
|---------------------------|-----------------------|---------------|----------|--------------------|-----------------------|----------------------|------------|
| From : | AS CHINA | | | | | To : | SAM |
| Contact : | Mason Shu | | | Contact : MENG | | | |
| Phone : | +86 182 1713 0680 | | | | | Phone : | / |
| Email : | as.asia.testing@as-i | | | | Email : | meng@samsarl.fr | |
| PRODUCT INFOR | RMATION | | | | | | |
| The following sample(| s) was/were submitted | and identifie | d by the | client as | | | |
| | | | Su | ıb. Care Instrutio | n | | |
| Supplier : | SHANTOU UNIGRA | | | | | Received date : | |
| | MANUFACTURING I | TD | | | | Testing date : | 21/09/2020 |
| Reference : | PAILLETTE | | | | | Report release : | 28/09/2020 |
| - • • • • | | | m. | wa a | 0°- | | , |
| Color(s) : | PRINT | | | M X X X X | | Sub. fiber content : | 1 |
| Order(s): | SAM200037/SAM20 | 0038 | | | | | |
| Sample desription : | Wire bra/Slip | | | | | Testing Number : | 1 |
| | Wire bra/Slip | | | | Carton No - Picking : | / | |
| CONCLUSION | | | | | | | |
| Selected test(s) as reque | ested by applicant | | | | | | |
| | | | 0) | RESUL | - | COMMENTS | |
| TESTING | No | TOLERANCE(| 3) | RESUL | | COMMENTS | |
| | 001 | | | PENDING | See te | sting details | |
| FIBER COMPOSITIO | N | 1 | | | | | |
| | 002 | | | PENDING | See te | sting details | |
| | | | | | | | |
| | | - | | | | | |
| | | | | | | | |

| Fiber recommendation | 001:Body: 88%polyamide 12%Elastane Mesh: 80%Polyamide 20% Elastane Cup Lining : 100%Polyamide Wing Lining: 83%Polyamide 17%Elastane Over all: 87.2%Polyamide 12.8% Elastane 002 :Body : 88%Polyamide 12%Elastane Mesh: 80%Polyamide 20%Elastane Crotch lining :100% Cotton |
|----------------------|--|
| | Overall: 87.2%Polyamide 12.8% Elastane Crotch lining:100% Cotton |

Authorized by: Mason SHU

Prepared by : Sandy ZHOU





Note: (1) The results relate only to the items tested. (2) The test report shall not be reproduced except in full without the written approval of the laboratory. (3) Samples are tested as received. (4) This testing reportmight containstesting and analysis subcontracted to certified premises.expressing by * .(5) The client takes full responsible for the truthfulness of the testing sample(s) and information related(6) The data in this report are based on clientrequirement for internal quality control reference. Customer Service :

AS CHINA

Kunhua International Plaza 58 Hengshan Road Building 3, Floor 26th,Room 2603-2605 215300, Kunshan city, Jiangsu province Phone : +86 (0512) 5521 8316 Email : as.asia.testing@as-inter.com Web : www.as-inter.com



TESTING DETAILS

| Standard(s) | METHO | METHOD | | | | | | | TOLER | TOLERANCE | | | |
|-----------------------------------|-----------------|--|------------------------|-------------------------|------------------|---------------|---------------|---------------------------|------------------|-----------|---|--|--|
| SO 1833-7:2017 SO 1833-11:2017 | Based | Based on moisture regain weight. | | | | | | | | 1 | I | | |
| TEM | (001) Body | (001) Mesh | (001) Cup Lining | (001) Wing Lining | (001) Overall | (002) Body | (002) Mesh | (002) Crotch Lining | (003) Overall | | | | |
| Polyamide(%) | 87.8 | 79.6 | 100 | 83.3 | 87.2 | 88.1 | 80.1 | | 87.2 | | | | |
| Elastane(%) | 12.2 | 20.4 | | 16.7 | 12.8 | 11.9 | 19.9 | | 12.8 | | | | |
| Cotton(%) | | | | | | | | 100 | | | | | |
| REMARKS | 002:Mo Based | 001#Moisture Regain of polyamide -6.25%, elastane -1.5%, 002:Moisture Regain of polyamide -6.25%, elastane -1.5%. Based on the regulation(EU) No 1007/2011& the result(s) of the test reported, Our lab recommended only for reference: | | | | | | | | | | | |



Softline | Laboratory

Report n° :

DESCRIPTION OF THE TEST SUBJECT(S)

| Sample | Description (Lab) | Picture | | | |
|--------|-------------------------|---------|--|--|--|
| 001 | ONE PRINT KNIT WIRE BRA | | | | |
| 002 | ONE PRINT KNIT SLIP | | | | |

End of Report